
CITY OF TAMPA, FLORIDA – RFQ 

Page 1 of 4 

RFQ 26-D-00019 Water Production Master Plan  

PUBLIC ANNOUNCEMENT IN COMPLIANCE WITH REQUIREMENTS OF SECTION 287.055, FLORIDA STATUTES 

(CONSULTANTS’ COMPETITIVE NEGOTIATION ACT) APPLICABLE LAW, EXECUTIVE ORDERS, RULES, 

REGULATIONS, AND THE CITY’S STANDARD PROCEDURES. A NOTICE OF INTENT TO AWARD SHALL BE 

POSTED, IF AT ALL, ON THE CITY’S WEBSITE ACCESSIBLE BY UTILIZING THIS WEBSITE LINK: 

www.tampagov.net/contract-administration/programs/architectural-engineering-construction-and-

related-rfqs . 

The City of Tampa Water Department desires to obtain professional engineering services to prepare a 

Master Plan for the Water Production Facility. The project will involve undertaking an evaluation of the 
[...]
meeting should contact the City of Tampa’s ADA Coordinator at least 48 hours prior to the proceeding.  The 

ADA Coordinator may be contacted via phone at 813-274-3964, email at TampaADA@tampagov.net, or by 

submitting an ADA - Accommodations Request form available online at tampagov.net/ADARequest. 

An individual or entity (“Firm”) responding to this RFQ must provide evidence of any required licenses, 

certificates, or registrations with its submission or within 10 days thereof in order to be considered. The 

Page 2 of 4 

http://www.tampagov.net/contract-administration/programs/architectural-engineering-construction-and-related-rfqs
http://www.tampagov.net/contract-administration/programs/architectural-engineering-construction-and-related-rfqs
mailto:jim.greiner@tampagov.net


CITY OF TAMPA, FLORIDA – RFQ 

Page 3 of 4 

City shall own all ideas, documents, plans, and materials developed as a result of this solicitation and Firm 

is informed same shall be subject to reuse in accordance with Section 287.055(10), Florida Statutes. Firm (i) 

confirms it has read and is familiar with Section 119.071(3), Florida Statutes regarding certain building 

plans, blueprints, schematic drawings, which depict the internal layout and structural elements of a 

building, facility, or other structure owned or operated by the City or other agency that are per said section 

exempt from Section 119.07(1), Florida Statutes and Section 24(a), Art. I of the Florida Constitution 

(“Exempt Plans”) and (ii) agrees Firm shall remain in compliance with same, including maintaining the 

exempt status of such Exempt Plans for so long as they are held by Firm or otherwise in its possession. 

Pursuant to Section 2-282, City of Tampa Code, during the solicitation period, including any protest or 

appeal, 

NO CONTACT with City officers or employees is permitted from any proposer, other than as specifically 

stated in this solicitation. The City may cancel, withdraw, or modify this RFQ at any time and reserves the 

right to reject any or all responses and to waive irregularities, formalities, and informalities as it 

determines in the City’s best interest. The City of Tampa will not request documentation of or consider a 

bidder’s (proposer’s) social, political, or ideological interests when determining if the bidder (proposer) is a 

responsible vendor and will not give preference to a proposer based on the proposer’s social, political, or 

ideological interests. 

Firms should consider applicable concepts in the City’s Climate Action And Equity Plan as posted at 

https://www.tampa.gov/document/climate-action-and-equity-plan-122846 . 

In order to apply for 5 “Ban-The-Box” bonus points, a firm must provide the documentation required pursuant 

to the “Ban-The-Box” ordinance listed at 

https://library.municode.com/fl/tampa/ordinances/code_of_ordinances?nodeId=1171018, 

Firms desiring to provide these services to the City must submit a single electronic file in searchable PDF 

format, Smaller than 10MB, that includes the attached RFQ Transmittal Memorandum completed as 

appropriate, a Letter of Interest addressed to Brad L, Baird, P.E., Chairman, and referring to this RFQ by 

number, together with a Statement of Qualifications and any supplemental material allowing evaluation for 

further consideration (short-listing) based upon the following criteria/point system: Successful Comparable 

Project Experience, (35 pts);  Qualifications, (30 pts); Workload and Availability, (5 pts); Past Performance/Low 

https://www.tampa.gov/document/climate-action-and-equity-plan-122846
https://library.municode.com/fl/tampa/ordinances/code_of_ordinances?nodeId=1171018


Page 4 of 4 

CITY OF TAMPA, FLORIDA – RFQ 

amount of City Work, (5 pts); Standard Form SF330, (5 pts); “Ban-The-Box”, (5pts); Planned SLBE Solicitation & 

Utilization, Form DMI 10, 20, & 50, (15 pts). 

The PDF file must be E-Mailed to ContractAdministration@tampagov.net BEFORE 2 P.M., March 12, 2026.  

As a courtesy, the City will endeavor to provide an email acknowledgement usually sent within a few days 

after submission receipt (submissions received on the day of the deadline may not be acknowledged before 

the deadline or at all). It is Firm’s responsibility to confirm its submission (PDF file) has been received. 

mailto:ContractAdministration@tampagov.net


RFQ: 26-D-00019 Water Production Master Plan 
Information Package 

 

Prepared by 

City of Tampa Water Department 

January 2026



RFQ  
Information Package 

1 
 

Contents 
1. Purpose: ................................................................................................................................................ 2 

2. Background: .......................................................................................................................................... 2 

3.     Water Production Planning .................................................................................................................. 6 

 



RFQ  
Information Package 

2 
 

1. Purpose:  

The information provided in this document enables qualified firms to respond to the City’s Request for 
Qualifications (RFQ). This document is not a specification or prescriptive checklist and is not intended to 
replace the professional judgment of a competent, licensed professional engineer. Coordination with the 
City of Tampa Water Department and other stakeholders identified during the work will be essential to 
the successful completion of this project. 

2. Background: 
2.1 Overview of the Water System 
The City of Tampa Water Department provides essential water services to more than 147,500 service 
connections, supporting approximately 739,000 residents and businesses across the City of Tampa and 
portions of unincorporated Hillsborough County and Temple Terrace. The Department operates within a 
220-square-mile service area, delivering safe, reliable drinking water through a highly integrated and 
strategically managed system. 

2.2 Water Supply Sources 
The City's primary source of raw water is the Hillsborough River Reservoir.  The City’s Water Use 
Permit (WUP) - 20002062.006, issued from the Southwest Florida Water Management District 
(SWFWMD), authorizes the City to withdraw up to 82 million gallons per day (MGD) of annual average 
daily flow and 120 MGD of maximum daily withdrawal from the Reservoir. 

The City’s WUP also includes supplemental augmentation sources as listed below: 

• Aquifer Storage and Recovery (ASR) System: Allows storage of treated water during the wet 
season and recovery of up to 10.0 MGD during the dry season, when surface water withdrawals 
are constrained. 

• Sulphur Springs: Allows supply of 5 MGD annual average and 20 MGD max day to augment the 
reservoir.  

Under a separate Tampa Bay Water (TBW) WUP - 20006675.006, issued from SWFWMD, the City is 
allowed to augment its raw water supply from the Tampa Bypass Canal (TBC).  This permit authorizes 20 
MGD annual average and 40 MGD peak month to supplement the City's Reservoir in support of the 
City’s WUP. The TBC withdrawal point is at the Harney Pump Station.   All raw water from these 
sources is treated at the City’s treatment plant (David L. Tippin Water Treatment Facility) before being 
distributed to customers.   

2.3 Minimum Flows to Lower Hillsborough River 
In addition to the limitation of withdrawal from the reservoir set by SWFWMD, the City is obligated 
to comply with the revised minimum flows and level (MFL) rule (40D-8, Florida Administrative 
Code) for the Lower Hillsborough River, which was adopted in 2007.  The rule requires the City to 
maintain “minimum flows” of 20 cubic feet per second (cfs) freshwater equivalent at the base of the 
dam from July 1 through March 31 and 24 cfs from April 1 through June 30.  The minimum flows are 
based on extending a salinity range of less than 5 parts per thousand (ppt) from the dam towards 
Sulphur Springs.   
 
 
 



RFQ  
Information Package 

3 
 

2.4 David L. Tippin Water Treatment Facility (DLTWTF) 
Location: 7125 N. 30th Street 
The David L. Tippin Water Treatment Facility (DLTWTF) is equipped with four parallel treatment trains: 

• Two conventional coagulation, flocculation, and sedimentation trains (40 MGD design capacity 
each) 

• Two Actiflo® high-rate clarification units (20 MGD design capacity each) 

Ferric sulfate, supported by a polymer, and sulfuric acid, is used for coagulation. Ozone serves as the 
primary disinfectant. Treatment residuals are processed at the Sludge Processing  Facility, where water is 
remove from sludge and solid is haul off-site . 

The plant, originally constructed between 1924 and 1926 with a 12.5 MGD average capacity, has 
undergone continual updates to meet increasing demand and evolving regulatory requirements. Many 
original components, including eight filters and raw water pump station, remain in service. 

Significant milestones in the plant’s expansion include: 

• 1940s–1960s: Addition of filters, clearwells (2.0 MG, 5 MG, and 7.5 MG), high-service pumps, 
and sedimentation basins. 

• 1970–1990: Construction of a new intake structure, chemical and sludge thickening facilities, 
electric pump conversions, and installation of emergency power systems. 

• Water Quality 2000 Initiative: Implementation of ozone disinfection, installation of an Actiflo® 
unit, polymer dosing and surge tank systems, and modernization of electrical and laboratory 
infrastructure. 

Recently completed and ongoing improvements include: 
• New high-service pump station and eight vertical turbine pumps 
• Conversion from chlorine gas system to on-site sodium hypochlorite generation system 
• Under-construction upgrades: 

o Aqua ammonia system (replacing ammonia gas) 
o Six new dual-bay filters 
o Second surge tank 

• Additional projects underway: 
o New raw water pump station 
o Site-wide electrical improvements 
o Ozone system upgrades 
o SCADA system upgrades 
o Installation of a Suspended Ion Exchange (SIX®) system 
o Second Pilot Study of the SIX Process with focus on PFAS removal 

2.5 Sludge Processing Facility 
Location: 7801 N. 30th Street 
The sludge processing facility is located off site from DLTWTF. It is located north of Rogers Golf Course 
and adjacent to the Hillsborough River Dam South Embankment, see Figure 1. This facility comprises a 
storage tank, six belt filter presses, a cake conveyor system, a polymer batching tank, polymer feed 
pumps, a residual holding tank, residual feed pumps, and associated electrical and controls.    
 
Originally constructed in 1985, the building was designed to house six belt filter presses, feed pumps, 
polymer pumps, and chemical storage equipment. In 2002, two 3-ton bridge cranes were added.  In 2015, 



RFQ  
Information Package 

4 
 

a pilot study by Hazen and Sawyer evaluated dewatering technologies, followed by 2018 secondary 
evaluation and the 2020 90% design package of a centrifuge system.  Since then, the City has deferred 
implementation of that design pending further assessment of the production facilities.   
 
 

 
Figure 1 
 

2.6 Sulphur Springs Facility 
Location: 713 E. Bird Street 
Sulphur Springs lies just downstream of the Hillsborough River Reservoir and contributes fresh water to 
the Lower Hillsborough River (LHR), which is tidally influenced by Hillsborough Bay. 

A 20 MGD pumping station and a 30-inch pipeline were constructed in the 1960 to deliver spring water 
to the reservoir during dry periods. In 2001, the system was upgraded to allow discharges at the foot of 
the dam to support LHR minimum flows. 

To comply with revised LHR minimum flows requirements and to increase reliability, the Upper Weir 
and Pump Station Project was completed in 2012, including: 

• Conversion of the existing building to an electrical room for the new pumping station 
• Installation of two new 350-horsepower variable speed pumps 
• Construction of new pipeline segment, meter, and valves  
• Installation of a (3) stop log system at the lower spring.  
• Modifications of intake pump 



RFQ  
Information Package 

5 
 

• Improvements of discharge flume  

2.7 Blue Sink Facility 
Location: North Florida Ave & W. 115th Ave 
Blue Sink, located approximately 2.8 miles upstream of the Hillsborough River Dam, contributes 
approximately 2 MGD to LHR minimum flow requirements through an interconnection with the Sulphur 
Springs pipeline.  
 
The Blue Sink MFL Pumping Station, completed in 2017, includes: 

• Duplex pumping system 
• Building that house the pumps, equipment and electrical gear 
• 16-inch DIP and 18-inch HDPE discharge piping  
• Local PLC controls the station and is connected to the City SCADA system 

2.8 Tampa Bypass Canal (TBC) 
 Location: 7403 Harney Road 
Constructed by the Army Corps of Engineers (COE) from 1966 to 1982, the TBC diverts Hillsborough 
River floodwaters to McKay Bay.  Structure S-161, located east of Harney Road Bridge within the canal, 
controls flow between the reservoir and the canal. Two pumping stations are located at Structure S-161, 
one on each side of the canal.   

• The South Pump Station, operated by Tampa Bay Water, augments Hillsborough River flows. 
• The North Pump Station, acquired by the City of Tampa from SWMD in 2017, is operated to 

maintain the LHR Minimum Flows.  
 

The Minimum Flows pump station includes two 75 hp pumps, a 12-inch electromagnetic flowmeter, a 
pole-mounted power supply and motor controls, and 16-inch HDPE pipe and fittings.  
 

    
Figure 2 



RFQ  
Information Package 

6 
 

2.9 Aquifer Storage and Recovery (ASR) System 
Location: Tampa Rome Avenue Park, bordering West Sligh, North Rome, North Armenia, & West Hanna 
Avenues. 
The Tampa Rome Avenue Park ASR System, in operation since 2000, allows the City to store water 
during the wet season when river flows are high, and recover the water during dry season when river 
flows are low and supplies are limited.   
 
The wellfield consists of eight (8) ASR wells, one (1) Aquifer Recharge (AR) well, TAP-E, and fourteen 
(14) associated monitoring wells (SMW 1-3, SZMW 1-10, RZMW -1), see Figure 3.   
 

 
Figure 3 
 
3.0 Water Production Planning 
The selected firm will develop a comprehensive Water Production Master Plan covering a 20-year 
planning horizon.  The plan shall include a prioritized Capital Improvement Program (CIP) with cost 
estimate and provide recommendations that:  

• Enhance treatment efficiency and reliability 
• Improve treated water quality 
• Reduce operational and maintenance costs 
• Support long-term capacity and resiliency goals identified in the City’s Water Resources Master 

Plan study recommendations.     



RFQ  
Information Package 

7 
 

3.1 Condition Assessment 
The selected firm will perform a detailed conditional assessment of infrastructure at the following sites:  

• David L. Tippin Water Treatment Facility (DLTWTF) 
• Sludge Processing Facility 
• Tampa Rome Avenue Park ASR  
• Sulphur Springs  
• Blue Sink 
• Tampa Bypass Canal (Structure S-161) - MFL Pump Station 

3.2 Integration and Evaluation 
The selected firm will review completed and ongoing work/studies, assess pilot data, and conduct process 
and regulatory evaluations to develop comprehensive improvement recommendations and implementation 
strategies.   

3.3 Master Plan Implementation and Monitoring 
The resulting master plan will establish a foundation for monitoring and ensuring that the City’s water 
infrastructure remains resilient, sustainable, and in regulatory compliance throughout the 20-year 
planning horizon. The plan shall serve as a roadmap for the Water Department to manage implementation 
progress and guide decision-making for future updates. As new information, technologies, and regulatory 
requirements emerge, the master plan will be revisited and updated on a five-year cycle to incorporate 
necessary modifications and maintain alignment with long-term utility goals. 